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300 Gen Colin Powell Pkwy, Phenix City, AL 36869 Telephone: 1-800-554-7424 Fax: 334-664-3212
TexTesT Report: 1263549
Date: 10/14/13
Page: # o)
CLIENT: FIRE RETARDANT COATINGS OF TEXAS
1150 BLUE MOUND RD WEST # 202
HASLET, TX 76052

ATTN: DAVID PAULO

SAMPLE IDENTIFICATION: STYLE: CANVAS-FX FABRIC GUARD

COLOR BLACK
Mass Mass After
NFPA 701 (2010) TEST 1 Before Test After Test Flame
FLAMMABILITY {grams) (grams) oo (Seconds) (Seconds)

SPECIMEN * #1 29.0 0.0 0.0
#2 28.4 0.0 .0
#3 0.0 ‘ 0.0
#4 0.0 0.0
#5 0.0 0.0
#6 0.0 0.0
#7 0.0 0.0
#8 0.0 0.0
#9 0.0 0.0
#10 0.0 0.0

Average 0.0

Avg. +3 S@bﬁ

* Specimens were conditioned 2 tﬁ;ga% (30 minutes at 105+35°C) (24 hours at 20+5°C) before testing.

CRITERIA: PASS/FAIL
MASSLOSS: _ © 40% Masx. Avg. or
Avg. + 3 Standard Deviations Max. Ind.
2 Seconds Max. Avg.

DRIP BURN: 0 '

The submitted sample passes the requirements of NFPA 701 (2010)
Test I Flammability.
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Signed by

No warranty is intended by Textest as a result of data furnished in test reports as to the suitability of fimess for any end use of merchandise tested.



